
Development Resource Center 
1250 Market Street, Suite 3050
Chattanooga, TN 37402
Tel:  423-209-7842 Michael C. Patrick 
Fax: 423-209-7843               Executive Director 

July 17, 2024 

EES Case Management Unit 
Environment and Natural Resources Division 
U.S. Department of Justice 
Box 7611 
Washington, D.C. 20044-7611 

Re: DJ # 90-5-1-1-11394 Signal Mountain Remediation Plan Deliverable 

To whom it may concern: 

The Hamilton County WWTA has completed a draft deliverable in accordance with the Consent Decree entered 
into by the United States District Court for the Eastern District of Tennessee (Southern Division), titled Signal 
Mountain Remediation Plan.  

The deliverable has been submitted for public comment to the Public Document Repository (PDR) located on the 
[...]
 Conversion of existing treatment basins (Primary Contact Stabilization Basin and secondary 

clarifier) to serve as additional storage capacity of approximately 400,000 gallons. 

 Installation of piping to connect the new storage equalization tank and existing converted 

treatment basins with ancillary piping and valving to control flows from each source. 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 6

 

 

 

 Decommissioning and retiring in place of the existing equipment and piping not being utilized 

for storage capacity.  

Flow Design Basis  

This Alternative was based on the highest recorded peak instantaneous (15-minute) flow of 5.28 MGD 

since flows will need to be pumped. Two pumps in operation can pump up to 3.60 MGD (2,500 GPM) 

and the wet well EQ tank can store up to 0.40 MGD, leaving a remainder of 1.68 MGD. This does not 

factor in the potential of the existing treatment basins to be converted to additional EQ basins, 

contributing another 0.40 MGD of storage. Due to I/I overload from the Signal Mountain collection 

system the equalization basin at Moccasin bend may not be able to handle the flow causing an 

overflow or bypass at the downstream storage location. I/I rehabilitation efforts will need to remove 

approximately 1.68 MGD with the SM collection system for this option to be feasible.  

Process Schematic and Layout 

See Figure 2.1 below for the overall layout of how the pumping and storage arrangement detailed above 

would be installed at the WWTP. 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 7

 

 

 

 

Figure 2.1: Alternative 2 Signal Mountain WWTP Proposed Layout 

The following is the scope of work for the MUST Dos specific to this alternative: 

 The access road to newly acquired property upstream of the existing headworks, consists of 

paving approximately 900 LF with a new entrance off Suck Creek Road and then combining with 

the existing paving at the WWTP. Drainage improvement along the roadway and across Suck 

Creek Road will be constructed. This road will allow for larger vehicles to access the existing plant 

and future expansions of the headworks. 

 The WAS tank will be installed to optimize control of the process treatment system and alleviate 

sludge hauling practices. The WAS Tank will receive sludge from both existing clarifiers before any 

future expansions in Alternative 2 are realized. Once Alternative 2 construction is finalized, the 

WAS Tank will become a solids tank to only handle solids collected from the flow arrestor. 

 Gravity sewer outside drops at the beginning of the overall treatment system will be installed to 

slow velocities of wastewater coming down Signal Mountain, which will improve operations of all 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 8

 

 

 

downstream equipment. Solids will settle at the bottom due to reduced velocity and will be 

pumped to the WAS tank. The outside drops would remain in place once all construction in 

Alternative 2 is completed.  

 A new headworks system will be installed consisting of one mechanical multi-rake bar screen with 

¼-inch openings to remove solids as they enter the headworks. The grit removal system will have 

an aerated chamber exposed to medium bubble aeration where floatables rise to the surface are 

removed by a paddle system. The second chamber of the grit removal system will unaerated and 

equipped with lamella separator to remove the finer grit. The entire headwork system will be 

constructed within a concrete structure. All solids will be disposed into nearby dumpsters after 

washing. The overall goal of the headworks system is to protect downstream equipment and 

processes from solids and to function with the most optimal performance. The new headworks 

system will remain in place once all construction in Alternative 2 is completed. 

 New flow monitoring equipment will be installed downstream of the outside drops to accurately 

measure influent wastewater flow. The flow meter will function by using the Doppler Effect to 

measure the velocity and both pressure transducer and ultrasonic sensor to measure depth. The 

new influent flow monitoring equipment will remain in place once all construction in Alternative 

2 is completed. 

  



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 9

 

 

 

 A backup generator will be installed near the Control Operations building specific for this 

alternative. The generator size will be 1.5 MW to operate the existing WWTP mechanical 

equipment as well as future loadings from the new mechanical equipment including but not 

limited to the pumps, blowers and mixers. 

 

The proposed 14” force-main shown in Figure 2.1 was assumed to leave the site and parallel Suck Creek 

Road for a number of miles before diverting and traveling through proposed easement property along 

the Tennessee River before connecting to the proposed 5 MG Equalization Tank near the Moccasin Bend 

Environmental Campus. The Equalization tank would connect before Chattanooga’s existing gravity 

system and final treatment at Moccasin Bend Environmental Campus. The conceptual alignment from the 

WWTP to the Chattanooga system discharge location is shown in Figure 2.2. 

 

 

Figure 2.2: Proposed Force Main Route to Send Flows to Moccasin Bend Environmental Campus 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 10

 

 

 

Cost Analysis 

The capital costs associated with the construction of the Must-Do components, Equalization tanks, pump 

station and Force-Main are estimated to be $60,855,350.  

The projected Operation and Maintenance costs associated with this alternative have been developed 

using the assumptions listed below. A present worth calculation over a twenty-year period was prepared 

for this alternative using these costs.  Specific assumptions made were: 

1. Wheelage and treatment is currently $2.863/1000-gal, with rate increases at 6% per annum. 

2. Current Estimates of $2.78/gallon stored are derived from client data. 

3. Current plant costs are continued in years 1-7 of operation and maintenance costs until the pump 

station is constructed and operable.  

4. Discount Rate is assumed to be 3%. 

5. O&M escalation assumed to be 1%. 

6. Equipment Replacements would occur every 5 years of operation (approx. $200,000 each). 

7. Construction costs are spread out over the first 7 years. 

 

The main issues associated with this alternative are the extensive costs ($82M total present worth over 

20 years) and time to complete. Costs are extensive due to high steel costs, equipment capital and 

electrical costs, and the wheelage and treatment costs for the flows sent to Chattanooga. The time 

required to acquire easements along the force main alignment would take approximately 2.5 years and 

then an additional 4.5 years to complete construction of the force main and pump station. Other 

alternatives were considered within this option but there is always going to be the scenario where either 

storage tanks, and or pumps/force mains capital costs and operation make any scenario difficult and cost 

prohibitive. 

 

2.3. Keep Existing WWTP and Meet Permit Limits 

In this alternative, the WWTP would remain in place and a Remediation and Optimization Plan will be 

enacted to significantly reduce current NOVs and bypasses. Bypassing violations would be eliminated 

due to construction of a cloth media filtration system capable of treating excessive wet weather flows to 

meet current NPDES permit limits. By installing this advanced primary treatment system, the issues with 

meeting dry weather low and average flow conditions and then handling large wet-weather flows can be 

resolved.  The filtration system is ideally suited to remove insoluble wastes that are problematic during 

low and average flow conditions, as well as handling large flow fluctuations and first flush contaminants 

and subsequent dilute flows during wet-weather events by acting as an advanced primary treatment 

system.  Studies have shown that this system when placed ahead of traditional biological treatment 

systems, can increase the efficiency of the biological treatment system by 45% to 60%.   



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 11

 

 

 

As this advance primary treatment system is not dependent on maintaining and sustaining a bio-mass 

colony, it provides the opportunity, once installed, to take the existing biological system offline and 

allowing detailed investigations of the interior of the activated contact stabilization basins to determine 

additional improvements that could be made to increase the biological treatment capabilities of the 

existing system.   This alternative consists of the following scope of work beyond the MUST Dos: 

Remediation Plan (Phase 1) 

Two (2) cloth disck filtration units in a concrete basin would be installed to perform advanced primary 

treatment prior to entering secondary treatment in the existing biological treatment system. This 

configuration would provide primary treatment during dry weather conditions and provide necessary 

filtration area to treat storm events up to 5 MGD with both units online. The cloth media disk filtration 

system can filter high solids waste streams without the use of chemicals. This system is ideal for primary 

wastewater treatment due to its proven removal efficiencies and high-quality effluent, even under varying 

influent conditions. Additionally, this system could improve the biological treatment capabilities by 45% 

to 60% (existing 0.8 MGD capacity increased to 1.16 MGD to 1.28 MGD) by providing a more consistent 

range of Total Suspended Solids (TSS) and Biological Oxygen Demand (BOD) loadings, rather than the 

large swings that are currently occurring between dry weather/average flow conditions and wet-weather 

flows.   

A pilot study was performed using an Aqua Aerobic single disk Aqua MiniDisk® cloth media filter (CMF) 

equipped with OptiFiber PF-14® MicroFiber cloth filtration media, which has a nominal filtration rating 

of 5 microns. The results of this Pilot Testing can be found in Appendix I. Samples from the pilot testing 

were collected by a 3rd party laboratory, Microbac.  

Included with the filtration system would be a new chlorine contact chamber sized for increased capacity 

to handle peak flows and a solids waste handling system to dewater/thicken solids. Both solids from the 

existing clarifiers and the new filtration system would be sent to the WAS Tank where a pump would 

control the flow of solids into the solids handling facility. The solids handling system would be installed 

within a building that houses a dewatering belt press, tanks and pumps to thicken solids before they are 

sent to a sludge holding tank and hauled to the Moccasin Bend Environmental Campus for further 

treatment.  

Biological Treatment Improvements/Optimization (Phase 2)   

After installation of the filtration system, an investigation of the existing biological system would be 

performed while the filtration system acts as the sole treatment process. The effluent from the filtration 

unit would receive disinfection before discharge to the outfall. While there are unknowns about the 

current condition of the activated contact stabilization biological treatment system, it is assumed and 

likely that the internal components of the existing biological system are in poor condition. Necessary 

repairs could include replacing deficient air piping and diffusers, additional blowers and/or replacement, 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 12

 

 

 

baffle wall replacement, and removing all wastewater and solids from the system. The former thickener 

and digester sections, which are currently unused zones with no treatment being performed, are likely to 

be rehabilitated and would serve as an expanded treatment section with additional aeration. This 

Optimization Plan (Phase 2) would allow the biological capacity of the SM WWTP to increase by 

approximately 0.4 MG with an overall capacity of 1.20 MGD. The anticipated estimated costs of these 

repairs would be approximately $4.5 million.  

Process Schematic and Layout 

See Figure 2.3 below for the overall layout of how the pumping and storage arrangement detailed above 

would be installed at the WWTP. 

 

Figure 2.3: Alternative 3 Signal Mountain WWTP Proposed Layout 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 13

 

 

 

 

Flow Design Basis  

This Alternative was based on the highest recorded peak hourly flow of 5.11 MGD (5.28 MGD 15-min 

peak) flow that will need to be treated. The capacity of the SM WWTP is estimated be 0.8 MGD after the 

filtration system is operation.  The Phase 2 Optimization plan will add 0.4 MGD of biological treatment to 

increase the treatment capacity to approximately 1.20 MGD, leaving a remainder of 3.91 MGD. I/I 

rehabilitation efforts will need to remove approximately 3.91 MGD within the SM collection system over 

20 years before the filtration system is taken offline. 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 14

 

 

 

The following is the scope of work for the Required Preliminary Work specific to this alternative: 

 The access road from the newly acquired property of former owner River Gorge Trust, consists of 

paving approximately 900 linear feet with a new entrance off Suck Creek Rd and then combining 

with the existing paving at the SM WWTP. Drainage improvement along the roadway and across 

Suck Creek Road will be constructed. This road will allow for larger vehicles to access the existing 

plant and future expansions of the headworks. 

 The WAS tank will be installed to optimize control of the process treatment system and alleviate 

sludge hauling practices. The WAS Tank will receive sludge from both existing clarifiers and from 

the filtration system. 

 Gravity sewer outside drops at the beginning of the overall treatment system will be installed to 

slow velocities of wastewater coming down SM, which will improve operations of all downstream 

equipment. Solids will settle at the bottom due to reduced velocity and will be pumped to the 

WAS tank.  

 A new headworks system will be installed consisting of one mechanical multi-rake bar screen with 

¼-inch openings to remove solids as they enter from the SM basin area. The grit removal system 

will have an aerated chamber exposed to medium bubble aeration where floatables rise to the 

surface are removed by a paddle system. The second chamber of the grit removal system is 

unaerated and equipped with lamella separator to remove the finer grit. The entire headwork 

system will be constructed within a concrete structure. All solids will be disposed into nearby 

located dumpsters after washing. The overall goal of the headworks system is to protect 

downstream equipment and processes from solids, to function with the most optimal 

performance.  

 A new flow monitoring equipment will be installed downstream of the outside drops to accurately 

measure influent wastewater flow. The flow meter will function by using the Doppler Effect to 

measure the velocity and both pressure transducer and ultrasonic sensor to measure depth.  

 An upgrade to the existing disinfection system will be installed at the most downstream portion 

of the SM WWTP.  

 A backup generator will be installed near the Control Operations building. The generator size is 

900 kW (0.9 MW) to operate the existing SM WWTP mechanical equipment as well as future 

loadings from the new mechanical equipment including but not limited to the filtration system, 

pumps, blowers and mixers.  

Cost Analysis 

The capital costs associated with all phases of construction are $21,906,171. 

The projected Operation and Maintenance costs associated with this alternative have been developed 

using the assumptions listed below. A present worth calculation over a twenty-year period was prepared 

for this alternative using these costs.  Specific assumptions made were: 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 15

 

 

 

1. Discount Rate is assumed to be 3%. 

2. O&M escalation assumed to be 1%. 

3. O&M Costs are in addition to current O&M costs for the plant per HCWWTA. 

4. Filtration system and Required Preliminary Work Construction costs are spread out over the first 

6 years. 

5. Equipment Replacements would occur every 5 years of operation ($200,000 ea.) 

6. Phase 2 Biological Improvements/Optimization, design and permitting would start by Year 8 

with Construction Costs beginning by Year 10 and completed by Year 15. 

 

In this alternative, the requirements of the consent order are met on a more cost and time effective basis.  

The amount of NOVs will be significantly reduced and bypasses eliminated as a result of the upgrades 

and repairs made to the plant. Total 20-year present worth is noted at $35,055,322. Updated equipment 

at the WWTP comprises the entirety of the capital costs associated with this alternative, negating any 

wheelage and treatment costs. Construction is assumed to take approximately 6 years to completion with 

equipment replacements made periodically. 

3. Treatment Technologies Considered  

3.1. Cloth Media Filtration System 

The effectiveness of the cloth media filtration system included with Alternative 3 was considered in 

meeting effluent limits for all pollutants controlled by the WWTP’s NPDES Permit in a full range of 

conditions during the wet weather season. Multiple vendors were encouraged to participate including 

Veolia with their Hydrotech™ Discfilter but they decided to not participate at the last minute due to 

problems with site conditions and existing wastewater conditions that would enter their filter during the 

pilot study. Only Aqua Aerobics choose to participate.   

From December 2021 through early March 2022, a pilot study was performed using an Aqua Aerobic 

single disk Aqua MiniDisk® cloth media filter (CMF) equipped with OptiFiber PF-14® MicroFiber cloth 

filtration media, which has a nominal filtration rating of 5 microns. The results of this Pilot Testing can be 

found in Appendix I. It is important to note that sampling was purposely performed during the wet season, 

when dilute influent conditions were consistently present, so that testing results would come from the 

worst-case scenario conditions to mimic the operation of the filtration system. Samples from the pilot 

testing were collected by a 3rd party laboratory, Microbac. The sampling protocol morphed over the four 

(4) month period but in the end, it was settled to take four (4) six (6)-hour composite samples for all dry 

weather/low flow conditions and wet weather/high flow conditions, with the goal to capture the first 

flush, when loading concentrations were at their highest during wet weather/high flow conditions.  

Of the eleven (11) dry weather/low flow condition sampling events, the average removal rate was 50% 

for BOD5 and 71% for TSS. Of the nine (9) wet weather/high flow condition sampling events, the average 

removal rate was 69% for BOD5 and 77% for TSS. Comparing the NPDES daily effluent permit limits for 

all twenty (20) sampling events, only once during the wet weather sampling events did the NPDES daily 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 16

 

 

 

maximum of 45 mg/L exceed the limit (2/3/22 when the daily influent average was 219.5 mg/L and the 

daily effluent average was 65.2 mg/L for BOD5); and only once during the dry weather sampling events 

did the NPDES daily maximum of 45 mg/L exceed the limit (2/2/22 when the daily influent average was 

123 mg/L and the daily effluent average was 49 mg/L for BOD5). Never was the NPDES weekly nor monthly 

BOD5 and TSS concentration of 40 mg/L and 30 mg/L, respectively, exceeded.  

The pilot testing results met the performance expectations as realized through the lab data collected and 

analyzed and would be a feasible solution to address the current NOV’s at the WWTP and allow for a 

timetable to increase the biological treatment capacity and reduce I/I in the upstream collection system. 

The influent concentration loads were significantly reduced through the cloth disk filtration technology 

from Aqua Aerobics, especially during “first flush” events which tend to overwhelm the WWTP during 

operations. During dry weather operations of the pilot unit, data shows that removal percentages were 

still significant considering the lower load concentrations experienced Figure 3.1 and Figure 3.2 below 

show the ranges of influent and effluent concentrations, which demonstrate effectiveness during both 

wet and dry weather events.  Additionally, this system could improve the biological treatment capabilities 

by 45% to 60% (existing 0.8 MGD capacity increased to 1.16 MGD to 1.28 MGD) by providing a more 

consistent range of Total Suspended Solids (TSS) and Biological Oxygen Demand (BOD) loadings, rather 

than the large swings that are currently occurring between dry weather/average flow conditions and wet-

weather flows.   

Aqua-Aerobic Systems Report, Evaluation of AquaStormTM Cloth Media Filtration Technology for Dual 

Use Advanced Primary and Wet Weather Treatment, can be found in Appendix II.  



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 17

 

 

 

 

Figure 3.1: Dry Weather Pilot Performance 

 

 

Figure 3.2: Wet Weather Pilot Performance 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 18

 

 

 

4. Selected Plan Description 

4.1. Detailed Description of Chosen Alternative 

The chosen alternative (Alternative 3) consists of a Remediation Plan and an Optimization Plan, which 

satisfies Section VII Paragraph 28.b.1 of the CD. The Remediation Plan will be the installation of the cloth 

media disc filtration system and solids handling system while the Optimization Plan will entail 

investigations of each treatment basin to possibly repair/modify the internal structures and equipment 

to increase treatment capacity and efficiency.  

 

Remediation Plan 

Filtration System 

Two (2) parallel cloth media disk filter units in a concrete basin will installed to perform primary treatment 

prior to entering secondary treatment in the existing biological treatment system. This configuration 

would provide primary treatment under dry weather conditions and provide necessary filtration area to 

treat storm events up to 5 MGD with both units online. The cloth media disk filtration system can filter 

high solids waste streams without the use of chemicals. This system is ideal for primary wastewater 

treatment due to its proven removal efficiencies and high-quality effluent, even under varying influent 

conditions. 

The operating of the filtrating system involves a Filtration mode, Backwash mode, Solids Wasting mode 

and Floatable Wasting mode. See below for these exact operation modes: 

Filtration Mode: 

1. Influent wastewater enters the filter by gravity. 

2. Stationary cloth media disk are completely submerged. 

3. Solids deposit on the outside of the cloth media forming a mat as filtrate flows through the disk 

into the hollow center tube. 

4. Tank liquid level rises as head loss builds due to collection of solids. 

5. Filtrate is collected in the hollow center tube and discharges over the effluent weir. 

6. Heavier solids settle to the hopper at the bottom of the tank. 

Backwash Mode: 

1. Solids are backwashed at predetermined liquid level or time. 

2. Backwash shoes directly contact the cloth media and solids are removed by vacuum pressure 

using backwash pump. 

3. Disks rotates slowly and two disks are backwashed at a time. 

4. Filtration is not interrupted. 

5. Backwash solids are directed to the WAS Tank. 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 19

 

 

 

Solids Wasting Mode: 

1. Heavier solids the from the collection hopper are removed on an intermittent basis. 

2. The Backwash/solids pump provides suction to the solids collection manifold to remove the 

settled solids. 

3. Solids are pumped to the WAS Tank.  

Floatable Wasting Mode: 

1. Floatable scum is allowed to collect on the water surface. 

2. After a certain number of backwash cycles, the water level is allowed to rise above the preset high 

level. 

3. As the water level increases, floating scum is removed by overflowing the scum removal weir. 

4. The scum is pumped to the WAS Tank.  

 

See Figure 4.1 below for cross section representation of the filtration system.  

 

 

Figure 4.1: Cross Section View of Filtration System 

 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 20

 

 

 

Solids Handling System: 

The Sludge Handling Facility will receive solids from the WAS Tank, which collects solids from the new 

filtration system and both existing clarifiers. These solids will be thickened to a 4-5% solid concentration 

via a gravity belt thickener. After the solids are thickened, the solids will be pumped to a sludge holding 

tank, from which the solids will be withdrawn and hauled off via a tanker truck for further treatment at 

the MB WWTP. The overall process of solids control seen by the thickener will be controlled on the influent 

side by the pump from the WAS Tank and controlled on the effluent side by the pump to the sludge 

holding tank.  

In a gravity belt thickener, the sludge solids concentration is increased along the length of a porous belt 

as water drains through it, the sludge solids forming a layer on the belt surface. The belt is continuously 

recirculated, as with a classical conveyor belt, and the thickened solids are allowed to fall off the end into 

a collector vessel – often assisted by a scraper. The filtrate is collected in a submersible pump and sent to 

the sludge holding tank. The gravity belt thickener has the following accessories to aid in the overall 

thickening process: 

 Center-Pivot alignment design allows for adjustments on both sides reducing potential for 

blinding and extends the belts life by making corrections faster and smoother. 

 Pneumatic actuator lifts allows the plow assembly to lift for easier cleaning, eliminating manual 

lift of each plow.  

 Pneumatic controlled rigid tensioning assembly adjusts and maintains belt tension with parallel 

movement for extended belt life. 

 Individual adjustable UHMW polyethylene plows are free floating but properly weighted to always 

maintain contact with belt. 

See Figure 4.2 representing the overall simplified process of the gravity thickening belt. 

 

 

Figure 4.2: Gravity Belt Thickener Schematic 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 21

 

 

 

A polymer/conditioner system will be installed as part of the overall solids handling facility prior to the 

thickener by dosing with inorganic coagulants (such as iron or aluminum) and/or organic flocculants (or 

polymers). The polymer system will aid to coalesce the smaller sludge particles into larger flocs, and to  

reduce the colloidal content of the particulate matter. This then increases both the particle sedimentation 

rate and the permeability of the cake, the solids sediment formed from the particles. In doing so, the 

efficiency of the downstream thickening and dewatering processes is increased.  

 

Chlorine Contact Chamber 

A new chlorine contact chamber would be added and sized to meet observed influent flow rates. The 

design will meet TDEC design criteria regarding contact duration required to disinfect. The approximate 

size is 25-ft by 40-ft with a four baffled wall flow pattern. A 12.5-percent sodium hypochlorite solution 

will be added at the most upstream location and dechlorination via a 38-percent sodium bisulfite solution 

will be added at the most downstream location to aid in reduction of chlorine residuals.  

 

Side-Stream Monitoring  

When wastewater is bypassed around the biological treatment unit the following parameters will be 

monitored and information recorded as required by Section VII Paragraph 28.b.5 of the CD: 

 The final outfall will be monitored for permit compliance with 24-hour composite sampling on all 

controlled parameters. 

 The internal outfall will be monitored for Total Suspended Solids and 5-day Biochemical Oxygen 

Demand (24-hour composite sampling, as well as precipitation data from when the diversion 

occurred until the end date. 

 The volume of water diverted during the event. 

 The duration of the diversion including start/end time, flow rate when the diversion commenced, 

and maximum flow rate during the event. 

Information gathered will be included in DMRs as well as Quarterly Reports to the EPA. Additionally, a 

notice will be posted to the web when wastewater is diverted and testing results will be added to the 

Public Document Repository, which was created as stipulated by the CD. 

As detailed in Section VII, paragraph 28.b.(2) of the CD, WWTA is required to phase out the diversion of 

water around the bacteriological treatment unit within 20 years of the Effective date of the Consent 

Decree. Within 10 years the diversion will occur a maximum of 7 days per month, and by year 15 diversion 

will occur a maximum of 5 days per month. 

Optimization Plan 



Signal Mountain Remediation Plan  

HCWWTA Signal Mountain Alternatives Analysis  Page 22

 

 

 

Investigation of the existing biological system will be performed, while the filtration system acts as the 

sole treatment process in addition to disinfection. While the CSB and secondary clarification basin are 

down, each basin will be pumped down of all water and cleaned via spray washing. Once clean, each 

basin will be inspected via three-dimensional laser scanning survey to see the conditions of all internal 

piping and structures.  

While there are unknowns, it is likely to be discovered the internal components of each basin are in poor 

condition, especially the CSB since it has been in service longer (53 years). Necessary repairs include but 

are not limited to replacing deficient air piping and diffusers, additional blowers and/or replacement, 

baffle wall replacement, and removing all wastewater and solids from the system. The former thickener 

and digester sections, which are currently unused dead zones with no treatment being performed, is likely 

to be rehabilitated and will serve as an expanded treatment section with additional aeration.  

It is expected that with the Remediation Plan in conjunction with this Optimization Plan, would increase 

the biological capacity of the plant. This alternative eliminates all non-treated bypassing while meeting 

NPDES end of pipe permit limits. 

 

Sewer Rehabilitation  

WWTA is currently working on a long-term sanitary sewer rehabilitation program to reduce I/I entering 

the system and eliminating sanitary sewer overflows in the collection system.  This program will be a 

phased program to gradually reduce the I/I entering the system to restore hydraulic carrying capacity 

and reduce the wet weather flows to the Signal Mountain STP.  The order of the sub basins to be 

addressed is currently listed in the preliminary priority Groupings within the Consent Decree and will be 

further clarified in the Sanitary Sewer Evaluation and Rehabilitation Program.  WWTA has received funding 